Parts
Manual

Models 560,
860, 870 & 1070
Snowthrowers
& Attachments

5 H.P. 24 INCH (60 cm) WIDTH
B H.P. 24 INCH {60 cm} WIOTH
8 H.P. 28 INCH {70 cm) WIDTH
10 H.P. 28 INCH (70 ¢m) WIDTH

Dimplicity



Product identificalian:

When ordering parts, keep your products serial number and manufacturer’s number in mind. Variations may cccurin
a part between early and later model products, causing the product sertal number to be listed inthe pars dascription

whenever thase variations ocour.

Record your |.D. numbers here for quick, future refarence.

Proguct Mig. No. SN

Mower Mig. No. S5/

Altention:

Standard 1orques appear in a chart 2t the end of the manual, while impartantindividual lorques are given an specific

pans drawings.

CRITICAL and MAJOR notations point out impartant fagts or instructions which relate to parsonal salety and proper

machine operalion. Any CRITICAL notation

which may appear n this book, pinpoints characteristics which, i
not proparly followed, can create a safaty hazard. Any MAJOR notation

which may appear In this kook, marks

characteristics which, if nat properly followed, may result in operating failure, shortened product life, or greatly

reduced quality of the unit.

For your conventence, assembly notes are included in parts drawings to assist in repair and assembly of urit.

NOTE: Specificatlons may change without notlce.

SIMPLICITY PRODUCTS FOR THE PROPER CARE OF EQUIPMENT
Thesa genulne Simplicity praducts will help the ownar xlend the lite of his equipmant.

DILS - SPECIFICALLY BLENDED OF HIGH QUALITY BASE
OILS & ADDITIVES.

Speclal Wortn Geat (Rotlcu)) ON for use in al tillars and
snowthrowers with warm gear auger drive. Required for
protection of brass gears and mating parts. Gaseof12 Quarte,
Part #1685100, Individual Cuarts 114085,

Multl-Purpose Hydraullc/Transmisalen Ol for use in maost
hydrauiic applications, and hydrostalic and gear
transmissions. Specilic Simplicity applicationa: All hydro-
static transmissions, all beyel gear cases, all Broadmoor,
© Landiord, Sovarelgn, 4000, 6306, OO0 trans missions (except
Pearlass Gear Transmissiens). {Nol used in SunSiar tractar
tranamission.) Case of 12 Quarts, Part #1685518, 2% Gallon
Conialner, Part #1685538,

2-Cycle Englne Oil, a pramium lutricant for all 2-oyele air-
cocled engines, Case of 12 Part #1685517.

SAE 5W 30 SF/CD Cald Weather Englag Qil tor use inall four
gycle and digsel engines at 20° lemp. and under. Case ol 12
Quarts, Parl # 1685575.

SAE 15W40 SF/CD Englne Oli-for gas and diesel engings,
warm wealher; ses englne manufacturer recommendaticns.
Case ol 12 Quarls, Parl 1635554,

Grease Gun Kl has 12" {lexlble hose to get intd tight spois
with ease. Kil contains: gun and 1-8 oz. tube ot grease, Part
#1885510. For replacement lube, arder Part # 103077,

Pne=umnlic Tire Saal, seals alt leaks including bead lezks and
puneiuras up 1o 3716 inch diameters. Pravents flats for tread
lile of lire. Available in following amounts,

Case of 12 - 11 Oz, Tubes 1685537
Case ol 24 - 11 Oz Tubes 1535525
5 Gallon Fall 1685527

Touch-Up Palnt keaps equipment in showreom condilion

Daubbers

Spray Cans Cuarts 12/Gtn,

*Simplicity Orangs - 103262 | 16GERIST 1BBE520 - Mixad

{12 cans/16A5178) (6 Simp. Qrange,
& While)

**Classic Orange - 1685558 1685560 1685562 - Mixed

{12 cans/1685559) {6 Clagsic Oranga,
G-While)

White 103048 1685032 1B85552 - Mixad

{12 cans/188517H) {6-Classic Crangs,
E-¥White)
1685520 - Mixed
(E-Simp. Orangs,
G-Whilta)

Black - 1685551 MLA. M.A.

{12 Gansf1685552)

=Far 1877 {hru sarly 1888 producis.
““For producis produced aftar 12717856,

Simplicity Dexlgner Seat Covers are double stilched, easy
care vinyl. Keeps new seats naw, makes worn seats ook new.

= S5mall Cover far 4000, 5000,

& 5100 Tractors 1855540

« Large Cover for 6200, TODD &
000 Tractara 1885541
& SunSiar Seat Cover 1685577

Extend Equipment Life - Use Only Genulne Simplicity Paris



Table of Contents

ENGINE & FRAME GROUP (Mig. Nos. 1691374, 1691376, 1691377, 1691378, 1691403) ..... 2
ENGINE & FRAME GROUP (Mfg. No. 16891707, 1691708) ....vvuvevreeainneeiaieceanann 4
HANDLE & CONTROL GROUP ..o\ tn et ettt et e e etae i aaa e e e et eaes 6
TRACTION DRIVE GROUP ..ot emniiinannennn. P 8
AUGER HOUSING & CHUTE GROUP oottt ettt i ae e e e e e e eans 10
AUGER DRIVE GROUP .« oottt ettt e e et e e e s s s e e e e 12
HEADLIGHT GROUP oottt ettt ettt e et et e et e e e e et a e anens 14
DRIFT CUTTER KIT (Mg, NO. 1B85183) ... ooiiimen e e cteeaeaeaeeaeaaaiaaearaaeranns 14
DECAL GROUP - e e ottt et e e e e e e e et e e e et e te e aenens 16
THE “PROTECTOR"® SNOW CAB (Mig. No. 1690681) .....uvunn i ieeeeeeennnnsssnnanns 18
TIRES & WHEELS GROUP ...ttt et ottt et e e ettt et e aae e enaeans 20
TORGUE SPECIFICATION CHART ... i ttitiniiiiiiaaaaaeaeeeeennen Inside Back Caver

Included in Ihis paris book are the following Manufaciurer's Numbers:

MODEL 560 SNOWTHROWER
MFG. NO. 16971374

MODEL 860 SNOWTHROWER
MFG. ND. 16912376
MFG. ND. 1691401 [See Mig. No. 1691376)
MFG. NO. 1691403
MFG. NO. 1621707
MFG. NO. 1691708

MODEL 870 SNOWTHROWER
MFG. NO. 1691377

MODEL 1070 SNOWTHROWER
MFG. NO. 1691378

THE "PROTECTOR" SNOW CAB
MFG. NO. 1620681

DRIFT CUTTERS
MFG. NO. 1685189

*5 HP ELECTRIC STARTER
(TECUMSEH ENGINE)
MFG. NO. 1690384

*8 & 10 HP ELECTRIC STARTER
(TECUMSEH ENGINE]
MFGE. NO. 1690385

*Order Wholegoods number and see your local Tecumseh dealer for parts and service.



] l - . G
SIIII‘F’IEI’_I’ Engine & Frame Group

A=""198

Tarqua to
10-14 fr_ Ibs,

Idler pulley (Rel. Ho. 9]
the long hub shouid be
towards idler amm (Rat. 4
Ma, 113,

e Honk one end of Spring
{Ref. Mo, 48) over clulch
red assy. (Ref. Mo 20)
betwean depressions

& other end over channel
ond of auger housing &55y.

Position belt finger {Fef. Mo, 40)
L6712 from helt when auger
¢lutch is engaged. Hook one end of spring

into top hote of idler arm

Position idler pullay
{Rel. No. 11] & ather and
inlo top hole of pivat am [Aaf. Mo, 18] at outside
QQ\ asey. (Fet, Mo, 25, Traction edge of slat.

e Drive Group)
) ﬂ
- T 13
1“1 2 - 4 1k 3 'EJ S:Pt:?l?nheﬂes far

42 15 ——— i Use thess holes {or

& & 10 HP enginas.
42——%

NOTE: Use standard hardwarn
torque spec. chart unlass
otherwise noted.



Mig. MNa. 1891374, 1681376, 18891377, 1691378, 1691403

Engine & Frame Group SJ'mFIfth’
Ref. Part
Mo, No. Qty. Description
1 *1TM63 1 SWITCH, Key (Inc, Ref. Mos. 2, 3, 4 & 5)
2 122203 1 KEYS
3 T122334 1 NUT, Hex, 5/8-52
4 *913905 1 LOCKWASHER, Inl. 5/8
5 1 *SWITCH {See Ref No. 1)
G 1667700 1 WIRE, Groungd
¥ 1978457 2 PIN, Cotter, 1/8 x 344
g 1665994 1 Fild
9 1668477 1 PULLEY, [dler
10 221969 2 CAPSCREW, Hex Hd., 3/8-16 x 1-1/2
T 1666205 1 ARM, Idler, Traction
12 "1G727A8 1 BELT, Tractian
TH1E67E461 1] BELT, Tracticn
13 1672735 1 SPRING, Idler
14 1927357 4 MUT, Hex, Whizlock, 5/16-18
15 1917642 10 WASHER, Flat, 516
16 1665108 1 PULLEY. Engine
167603 1 PULLEY, Engtne
17 1928591 1 SETSCHREW, Socket Hd., 5/15-18 x 5/8
18 1685151 1 PULLEY ASSY.
19 157031 1 SPACER
20 1668135 1 CLUTCH ROQD ASSY. (Incl. Ref. Nos, 23 & 24)
21 1669135 1 BRACKET, Clutch Fivat
22 1925003 2 SCREW, Taptite, 1/4-20 x 172
23 1662313 1 FALD, Brake
24 Ga5160 2 RIVET, Pop
25 1666204 1 SPACER
25 * 1686655 1 BELT, Auger Drive
1676450 1 BELT, Auger Drive
a7 1667516 1 GUARL, Belt
28 1918240 2 SCREW, Truss Hd., 5/156-18 x 3/4
29 1707 1 FRAME, Main
167460 1 FRAME, Main
20 1917372 B MNUT, Hex, 516-18
31 1917306 10 LOCKWASHER, 5/16
32 143050 4 CAPSCREW, Whizlack, 5M168-158 x 3/4
33 1668756 s BRACKET, Engine Mounting
34 1666374 1 COVER, Bonom
3 927428 B SCREW, Taptfite, 1/4-20 x 3/8
a4 1665001 2 BUSHING, Axle
37 935255 2 NUT, Pal, 5/16-18
38 1928731 2 LOCKNUT, Jarn, 3/8-16
30 1821515 2 CAPSCREW, Hex. Hd., 5/16-24 = 3/4
40 1668174 1 BELT STQFP
"T1i67Eaa 1 BELT STOP
1 TE2Z1042 1 KEY, 3/16 x 3718 x 1-1/2
*TA05856 1 KEY, 1/4 x 1/4 x 1-1/2
42 1922127 4 CAPSCREW, Hex Hd., &16-18 x 1-3/4
**1921978 4 CAPSCREW, Hex Hd,, 5/16-18 x 2
43 3ze Note 1 EMGINE, Tecumseh, 5 HP. {1691374)
Below 1 ENGIME, Tecumseh, 8 H.P. (1621377}
1 EMGINE, Tecumseh, 10 H.F, (1691378
1 EMNGIME, Briggs & Stratton, & H.P.
Electric Start {1691378)
1 EMGINE, Briggs & Stratton, 3 H.P,
Manual Start {1691403)
&4 1920428 2 LOCKWASHER, Ext. Tooth, 5716
45 1663198 1 SUPFORT, Tie Bar
45 1928729 2 SCREW, Taptite, 5/16-18 x 38 {leH side only}
a7 16664547 2 SCREW, Taptite, 5/16-18 x 3/4 {right side anly}
45 1669837 1 SPRING, Brake
el 1821332 4 CAPSCREW, Hex Hd., &/16-18 x 3/4

NOTE: Use Simplicity SAE-5W-30 Cold Weather Engine Qil, Part #1685575 (12 qgis./caze)}
*Used cn Mfg. Nos, 1691374, 1691377, 1691378 only
=*Used gn Mfg. Nos. 1691376, 1697402 only

3



Bimplicity

Engine & Frame Group

Ai193 1se 1 o @ washers between Fef. Nos. 18 & 20
Taorque to a8 needed t& assure a centered belt {Ref. Mo, 26}
10-14 &, |bs. and no interference betwesn pulieys, Ref. Mos. 9 & 18,

Idler pullay [Ref. Mo, 9)
lhe leng hub should he
towards idler arm {Ref
Mo, 113,

Position belk stop (Ref. Mo 40
064,12 from bell when auger
clutch |s engaged

Pasition idler fulley
{Rel, Mo. 18) al outside

inte top hole of dlar arm edga of slot. Hook poe end of spring
{Rel. M. 11} & other end [(Ref. Mo, 48) aver clutch
Into top hole of pivet arm

Hook one end of gpring

rod assy. (Fef. No. 20)
between depressions
& othar end intg slol
in frame.

assy. (Ref, Mo, 25, Tractton

\\ ; Drive Group)
10 % / i Use these holes for
5 HP engines.

27
3
. 28
# 15— Usa these holes for
8 & 10 HP engines.
2—8

46

Left sida only -—\-"% -

Right stde only

e
?:j\ .
Right side only

15

MOTE; Mse standard hardware
targque spes, chark unless
otharwlze notad.



Mig. Ng. 1881707, 16891708

Engine & Frame Group slmﬂ”ﬂl’!l
Red. Pari
Ne., Mo, Gy, Description
1 177163 1 SWITCH, Key (Ing. Ref, Moz 2, 3, 4 & 5)
2 122203 1 KEYS
3 128234 1 MUT, Hex, 5/8-32
4 218206 1 LOCKWASHER, Int. 578
5 1 SWITCH {See Ref No. 1)
6 657700 1 WIRE, Ground
7 1918451 2 PIN, Cotter, 178 x 374
8 16629584 1 FIM
a 1663477 1 FULLEY, Idler
11 1921964 1 CAPSCREEW, Hex Hd,, 3/8-16 % 1-1/2
11 1703046 1 ARM, Idler, Tractlon
12 T167Er32 1 BELT, Traction
1676461 1 BELT, Traction
13 1672735 1 SPRING, Idler
14 1227367 4 NUT, Hex, whizlock, 5/16-18
15 1977642 g WaASHER, Flat, 516 {Qfy. 10 1691708)
16 "1666109 1 FULLEY, Engine
1676493 1 PULLEY, Engine
17 1625897 1 SETSCREW, Socket Hd., 3/16-18 x 5/8
18 1611994 1 PULLEY ASSY.
14 157081 1 SPACER
20 1701981 1 CLUTCH BOD ASSY.
21 1668135 i BRACKET, Clutch Fivot
) 1925003 2 SCREW, Taptite, 1/4-20 x 142
23 18921871 1 CARSCREW, Hex Hd., 3/8-16 x 3/4
a4 1917378 1 WASHER, Flat, 3/8
20 1921332 4 CAPSCREW, Hex Hd., 2/8-16 x 3/4
25 T1HG6ESS 1 BELT, Auger Drive
“*1675460 1 BELT, Auger Drive
a7 1B6T516 1 GUARD, Belt
28 1818249 2 SCREW, Truss Hd., 5/116-18 x 374
iz 11707 1 FRAME, Main
20 1517372 g MUT, Hex, 5/16-18
3 1917356 10 LOCKWASHER, 5/16
32 1830541 4 CAPSCREW, Whizlock, 5/16-18 x 374
33 1668766 2 BRACKET., Engine Mounting
e 1666374 1 COVER, Bottom
35 19274286 g SCREW, Tapitite, 1/4-20 = 373
36 1666001 2 BUSHING, Axle
T 935255 2 NMUT, Pal, 5/16-18
38 1928731 2 LOCKMUT, Jam, 3/8-16
38 1921515 2 CAPSCREW, Hex. Hd., 5M18-24 x 3/4
40 “1GGR174 1 BELT 3TOF
“1E76494 1 BELT STOP
41 2214z 1 KEY, 3716 x 3718 x 1-1/2
05846 1 KEY, 174 » 174 x 1-1/2
48 ke b e 4 CAPSCREW, Hex Hd ., 5/16-18 x 1-3/4
1921978 4 CASPCREW, Mex Hd., 5/116-18 x 2
43 See Note 1 ENGINE, Tecumseh, 3 H.P., Electric Start
Balow 1 ENGINE, Briggs & Stratton, 8 H.P., Manual Start
44 1920426 2 LOCKWASHER, Ext. Tooth, 5/16
45 1663198 1 SUPPORT, Tie Bar
46 19237289 2 SCREW, Taptite, 5M16-18 x 3/E (l=ft side only)
47 1664847 2 SCREW, Taptite, 5/16-18 x 3/4 fright side only}
48 1701525 1 SPRIMG, Brake

NOTE: Use Simpifclly SAE-5W-30 Cold Weather Engine Oil, Part #1685376 (12 qls.fcase)

*Used on Mfg. No. 1681707 only.
**Used on Mfg. No. 1691708 only.



SFmpﬁﬂfly Handle & Conirol Group

Shift rag H35Y. Must
pivot freely an pivor
Block (Ref. Nao. 7).

’I%%
7 - 3
L. -

ol (5 e
1

Apply adhesive

to secure grips. ) ﬁ
7 o

atlhesive
o BaCure
grips. 42

NOTE: Usa standard hardwara
torque spec. chart unlass
othersise noted,



All Models

Handle & Controf Group

Simplicity

Rei. Part
No. Mo. Oiy. Deseription
1 1916682 & MLUIT, Hex, 1/4-20
2 19165884 5 LOCKWASHER, 1/4
3 1817377 a WASHER, Flat, 1/4
4 8021050 1 KNCEB
5 1668523 1 SHIFT ROD ASSY.
3] 1821159 1 CAPSCREW, Hex Hd., 1/4-20 x 2-1/4
7 1668524 2 BLOCEK, Pivol
& 1925003 L5 SCREW, Taptite, 1/4-200 x 1/2
b 1667588 4 BUSHING, Flastic
10 1647800 1 pASH, Handle
1 1935450 4 CAPSCREW, Washer Hd., 1/4-20 x 3/4
12 1820597 4 NUT, Nylon Logk, 1/4-20
13 1917378 i0 MUT, Hax, 5M16-18
14 1917356 10 LOCKWASHER, 516
15 1667306 2 BARACKET, Handle Mig.
16 19223326 1 MNUT, Hex Lock, 5/15-18
17 1830581 g CAFPSOREW, Whizlack, 5/16-13 x 34
18 1701208 1 HAMNBDLE ASSY.
19 16BE256 1 ROD, Shift-Upper
20 1666255 1 ROD, Shift-Lowsr
21 1918447 3 PIN Cotter
22 931347 2 BOLT, Carriage, 1/4-20 x 3/4
23 816168 3 FLMN. Roll, 1/8 x 374
24 1668186 1 WORM, Chute
25 1831333 1 BOLT, Carriage, 5/16-18 x 374
26 1685362 1 SUPPQRT, Worm
27 1917642 1 WASHER, Flat, 516
28 1663188 2 GEAR, Universal
29 1830534 2 CAPSCREW, Hex Hd,, 1/4-20 x 3/4
30 16789051 1 HAWNDLE, Chutch, LH.
3 1685368 1 SUPPORT, Universal Gear
32 1668187 1 BOD, Chute Worm
33 1668159 1 HDD, Chute Control
34 166R190 1 KMOB, Spinner
35 1880093 1 PaLMUT
a3 1674567 1 FPIVOT ROD ASSY.
a7z 1663185 3] SUSHING, Flastic
38 1924361 1 WASHER
38 1668050 1 BRACKET, Zhift Control
£0] 1668525 1 ROD, Clutch-Lower, Auger
41 16GBS2E 1 ROD, Clutch-Lower, Tractiat
42 1868527 1 SPRING
43 1916621 2 NUT, Hex, #10-24, A.H.
44 108775 2 TURMBUCKLE
45 1923704 2 MNUT, Hex, #10-24, L H.
46 1671041 2 GRIP, Handle Bar
A7 1663080 2 CLUTCH LEVER ASSY.
A8 1668121 2 ROD, Clutch-Upper
48 1928732 5 SCREW, Taptite, #10-24 = 1
50 1703045 1 HAMDLE, Clutch R.H.
51 1665608 2 GRIF, Clutch
52 1918462 1 FIN, Cotter, 1/8 %1
53 1669323 1 SPRIMNG
o4 1679014 1 GUIDE, Control
55 1677453 1 ROD, Control
S8 1701342 1 SPRING
&7 1677454 1 LATCH, Sontral
o8 16735748 1 SPALCER, Special
i 1921221 1 CAPSCREW, Hex Hd., 5/16-18 = 1-1/2
&0 1EHAGEE 1 WASHER, Plain



SEMF’fﬂfly Traction Drive Group

A-taan
Antainer (Rel. Na, 7) to
I 2 be on inside of frame,

Tighten when a1l parts are
tight againsl shoulder of
10 hub {Ref. No. 17).

9
. L Apply Logktite &
' 1 lorque Lo 65-60 In lhs.
) {2 places).
Apply Loclite to 12
Rei. Mo, 1 ana { 13 IE
tarque o §-10 . Ibe. T : / 15
:5 !
f

Retainer {Fef. Na. 7) to
be on outsida of trame.

b

a9 Apply FHook one end af spring

o8 . Rel. Mo, 20) into top
¥i Locktite. 19 {Ref. Mo

Remowve all play cut of
exle by moving axfe
ths baft, move set collar
[Raf. Mo. 45) to the right
1o ke all play out of

neole of pivot arm assy.

@/ (Rel. Ma. 25 & other
%/ end into hole in frame

pivol anm assy. (Aef. No. - | top.
25) and tighten. Before B !

making this adjustment I,( J." 47 Torqueia

be zyra e bar support is ° 10=14 fi. [bs.

installed between frame
sides.

Torgue to
18-21 K, Ibs.

Hub [Ref. No. 24) away
from pivot amm assy.
{Retf. No. 25), tightan so
that all play is taken out
af drive disc.[ Ref. Mo.
35 but is slll] free to
ratate.

Fachk groove in
Ref. No. 32 with
grease.

NOTE: Use standard hardware ooy other end through upper [eft haod comer
torgue spec. Ghart unless slot in frame,

otherwisa noled.



All Models

Traction Drive Group s:'mplil:ﬂy
Ref. Part
No. MNo. Gy, BDescrption
1 1921959 2 CAPSCREW, Hex Hd., 1/4-20 x 5/8
2 1916964 2 LOCKWASHER, 1/4
3 1860353 2 WASHER, Flat, 1/4
4 1666222 P BEARIMNG
5 1817372 i0 MLUT, Hex, 5/16-18
3] 1997356 10 LOCKWASHER, 5716
7 1667341 2 RETAIMER, Bearing
& 1925205 4 CAPSCREW, Hex Hd_, 5/16-18 x 578
a 1667331 1 SPROCKET, 10 Tooth
10 1867501 1 SPACER
11 1667340 1 SHAFT, Hex
12 1960345 2 SETSCREW, Socket Ha, 1/4-20 % 3/8
13 1667335 1 SET COLLAH
14 1924433 2 MUT, Hex, Lock, 5/16-18
15 1666207 i FIN, Side
16 167E056 2 COLLAR, Thrust
17 1685995 1 HLIB, Friction Disc
18 1665975 1 DISC, Friction
19 1921332 3 CAPSCREW, Hex Hd., 5/16-18 x 3/4
20 157207 1 SPRING
21 16666855 1 BUSHING
2z 1668255 1 SPRING
23 1928721 1 SETSCREW, Sg. Hd., §M16-18 x 1/2
24 1672595 1 PLILLEY, Tragticn
25 1670545 1 ARM ASSY., Pivat w/Bushings (Incl. all
bushings, iy 1 of Ref. Np. 21, Oty 2 of
Fef. Mo. 26, Qty. 1 of Ref. Mop. 37)
26 1666425 2 BUSHING
27 924856 3 SCREW, Taplite, 5/16-18 x 1/2
28 216950 1 MUT, Hex, 378-16
2q 1673034 1 BRACKET, Bushing
a0 1662256 1 ARM ASSY. Shilt w/Bushings {Includes Ref. No. 31)
31 1662255 1 BUSHIMNG, Ball
3z 1666114 1 BUSHING, Spacer
33 916965 1 LOCKWASHER, 378
34 1923701 1 CAPSCHEW, Hex Hd,, 3/8-16 x 2
25 1666230 1 DISC, Drive
26 1666370 1 WASHER
a7 1665521 1 BEARING
38 1666105 1 ROD, Pivot
39 918312 1 KEY, Woaodrufi, 3/18 x 5/8
40 913451 2 FIM, Cotter, 1/8 x 3/4
a1 917642 2 WASHER, Flat, 5716
a2 1700473 1 BELLCRANMEK
43 1666106 1 BUSHIMNG, Pivot
44 193515% 1 CAPSCREW, Hex Whizlock, 5/16-18 x 2-1/4
45 B021010 i SET COLLAR
48 1828721 1 SETSCREW, Sg. Hd., 5/16-18 x 1/2
47 1676741 1 AXLE
48 1830570 1 CAPSCREW, Hex Hd., 5/16-18 x 1-1/2
49 1668145 1 GEAR ASSY.
S0 1823302 1 PItd, Roll, 1/8 x 1
51 1667326 1 GEAR ASSY.
52 1921353 3 CAPSCREW, Hex Hd., 5A16-13 x 1
53 1667330 1 SPROCKET, 36 Tooth
L) 1665980 1 CHAIM, Drive
&6 1909559 1 WASHER, Int. Lock 1/2
o6 1667332 1 JACKSHAFT
57 1918387 2 WASHER
5 1917377 1 WASHER, 1/4



Siﬂlpﬁﬂffl’ Auger Housing & Chute Group

A2
Early Modat
Bearing
[
1 T
Chute liner 1o be \%
tocated on oulside 38
syrlace of chuta,
Far service see Ref. No. 3B,
Coat top & bottom Scrapar blade
cf chule ring with be be on Inside
grease. of houaing.

MOTE: Use standard hardware
torque spat. chart untoss
otherwise noted.

10



L)

All Models

- Simplici
Auger Housing & Chute Group l’lﬂp‘lﬂ"y
Ref. Part
Mo. Mo, Qly. Bescription
1 16677481 1 DEFLECTOR ASESY.
2 16675258 1 LINER, Chute
3 128313234 i BOLT, Carriage, 5/16-18 x 7/8
4 1236482 2 SCREW, Truss Phil Hd_, 5/16-18 x 3/4
5 1671011 1 CHUTE
= 1860252 3 BOLT, Garriage, 1/4-20 x 5/&
7 1678634 1 GEAR, Chute
“B 1667509 1 HOUSING ASSY., Auger, B0 cm (247}
fUsed an all models except Mig. No. 1691377 & 1671378)
1667510 1 HOUSING ASSY., Auger, 70 cm {28%)
{Lsed on Mfg. Mo 1691377 & 1691378 onty)
a 1973I7E 2 NUT, 5/16-18 [Qiy. 6 on 1691377 & 15831378)
1Q 1917356 Fil LOCKWASHER, 516 (Qty, Son 1691377 & 1681378}
i1 1888171 2 CUTTER, Drifl {1621377 & 16971378 only}
12 am133z 4 CAPSCREW, Hex Hd., 5/16-18 x 3/4
(1621377 & 16891378 anly)
13 18931332 £ BOLT, Carriage, 5/16-18 = 6/8
14 1667BE6 1 BLADE, Scraper, 50 cm (24"}
1667387 1 BLADE, Scraper, 70 cm {28")
15 1835048 o LOCKNUT, Flange, 5/16-18
! 16 1623325 & CAPSCREW, Hex Flange Whizlock, S/M16-18 x 7/8
17 1823362 6 MUT, Hex, Center Lock, B/16-18
18 19716250 4 MUT, Hex, ¥E5-18
14 1316965 4 LOCKWASHER, 3/8
20 1917642 ¥ WASHER, Flat, 516
21 177434 2 SKID
22 16ESHR0 2 BEARIMNG, Auger
23 1931348 4 BOLT, Carriage, 3/8-16 x 3/4
24 &20654 3 MUT, Petainar, %16-18
25 108202 1 BEAHIMGE, Balt
26 1665582 1 RETAINER, Bearing
27 19452035 3 CAPSCEREW, Hex Hd., 51618 X 9/8
28 1667865 3 SFRING
29 1666613 3 HOLD DOWHN, Chute
30 1460001 3 SCREW, Plastite, #10
KA | 1420397 3 LOSCKMNUT MNylon, 1/4-20
3z 1917377 3 WASHER, Flat, 1/4
33 16677I0 2 SPACER
! 1670578 1 KNOB, 4 Arm w/sf15-18 Thd. Insen
35 1BYT064 1 GUARD, Chute
K1 1663812 2 PUSH NUT
37 1668639 2 CAP, Bearing
‘3B 1685362 1 BEARING KIT, Auger

*Ref. No. § includes Rel. No. 13, 14 & 15,
**NOTE: Kil 1685365 includes Qly. 2 of 1665980 (bearing), Qty. 2 of

1658639 (bearing cap) & Oty. 6 of each, 1923362 (nut) & 18923325
(CaRpscraw).

11



Simplfnilq Auger Drive Group

A-"+3a

Auger Assy. stampead "L

Auger Assy, stampad "R

Pin {Ref. No. 7] must
ke ¢enterad in dizmeter
aof hub of Ref. No. 2.

28

gz

Torgque 1o
18-21 . |ias.

10

impeller ko be positioned
against bearing befors
tightening setscrew.

End of hub to be flush with
end of rolled down shatt
{Raf. Mo. 28).

MOTE: Use slandard hardware

torque spec. chart unless
ctherwiza noted.

12



All Modals

- [ Jar
Auger Drive Group srnrpllcdy

Rel. Part
Mao. MNo. Oty. Deszcription

1 1666401 i ALIGER ASSY., L.H., 60 cm {24}

1666660 1 ALJGER ASSY. L.H., 70 cm (28"}
2 1666402 L] ALUGER ASSY., A.H., 60 cm {24")
1666653 1 AUGER ASSY., RH., 70 em (28™)

3 1667983 1 SHAFT, Auger

4 118118 2 SEAL

5 1668971 1 PLUG, Fipe, 1/8

& 1BEE423 2 WASHER, Thrust

7 936100 1 PIN, Drivelok, 516 x 1-1/2

& 1866508 1 GEAR, Worm

g 1668344 2 FIN, Shear
10 1918447 2 PIN, Cotter, 3/32 x 374
11 1923358 & LOCKNUT, Hex, 1/4-20
12 ig1i17g2 1 CASE, Gear, AH,
13 1611784 1 GASKET
143 1923084 1 SETSCREW, 3q. Hd., 3/8-16 x 1/2
15 1611782 1 SEAL, QI
16 1663113 1 IMPELLER ASSY.
7 1678293 1 PULLEY, Augar Input
18 1928721 2 SETSCREW, S5q. Hd,, 51618 x 1/2
i 1666455 1 BUBHING, Flange
20 1668102 1 COLLAR, Thrust
21 9360898 1 PIM, Driviak, 3/16 = 1-1/2
22 918342 2 KEY, Woodruff, 3/16 x 5/8
23 1666426 1 SHAFT, Raller Worm
24 1656424 1 BUSHING, Flange
25 1611783 1 CASE Gear, LH.
26 1924009 B CAPSCREW, Hex Hd., 1/4-20 x 7/8
27 1670971 1 WAaASHER, Thrust
28 1612171 1 TURE, Worm Shaft (1691707, 1621708 only)

NOTE: Use only Simpiiclly Special Worm Gear Ol in Warm Gear Housing.
1 Quart Part #118065

12 Qt. Case, Parl #1685100

2 Oz, Tube, Part #103154

13



Sfm Y Y Headlfight Group
plicit

A-TT203

142" irg 3
back ad;la 4 . B g
£ i

1

To Englna
Drift Cutter Kit

A-mmi04

WNOTE: Use standard hardware 1 Fe—=

torque spec. chart unless e . T i PRV I
otherwise noted,

14



Mfg. No. 1691377, 1691378

Hsadiight Group (8 & 10 HP Models) s;mpfigﬂq
Ref. Part
Ne. Hop. City. Drescriplion
1 122159 1 CLIP, Wire
2 1664702 2 SPACER
3 1668830 1 PAD, Rubber
4 S16964 2 LOCKWASHER, 1/4
5 916622 2 MWUT, Hax, 1/4-20
g 1921333 2 CAPSCREW, Hex Hd., 5A16-18 x 1
7 1919381 4 WASHER, Fain, 516 x 1 0.D.
& 1568738 1 COVER ASSY., Headlight
g 1656762 1 WIRE, Light to Ground
i0 122184 1 SWITCH, Toggle {Incl. washer & nuts)
1 1701939 1 WIRE, Engine to Switch
12 1858744 1 SOCKET, Reflector
13 1 BLILE, #1141 {obtain locally)}
14 1654562 2 GASKET
15 1668721 1 LENS, Amber
i5 1701938 1 LIGHT ASSY. (Incl. Ref. Mos. 12 thru 15)
17 1668728 1 SUPPORT, Light
15 1917451 2 SCREW, Rd. Hd., 1/4-20 x 1
12 1923300 2 LOCKWASHER, Internal Tooth, 5716

Mfg, No. 1685189
Drift Gutter Kif (Standard on 8 & 10 HP Maodels)

Ref. Part
MNo. Mo, City. Descriptlon
1 1921332 4 CAPSCHREW, Hex Hd., 5/16-18 x 3/4
2 1668171 2 CUTTER, Drift
3 1917356 4 LOCKWASHER, 5/16
4 1817372 4 MUT, Hex, 5/16-18

13



SFmplinﬂy Decal Group

A205

SAFETY DECALS

A\ DANGER

Avoid injury from
rotating blower:
= Shut off engine

'Ol before uncloaging
fizcharge chute.

Ref. Mo. 3

A\ DANGER

Avoid injury from

rofating auger:
%%l Keep hands, feet,

and ¢lothing away,

Ref. No. 12

{Orange at
Bt
12 Jubd Laly)]

ib



All Models

A r 3 I J
Decal Group SI’IIIFII’I:J’_"
Ref. Part
No. MNo. Qly. Description
1 1668935 1 DECAL, Houzlng, S80
1678496 1 DECAL, Housing, 880
1668940 1 DECAL, Housing, B70
171803 1 DECAL, Housing, 1070
2 1668937 1 BECAL, Housing, End L.H.
3 1677488 1 DECAL, Danger, Blower
4 1668336 1 PDECAL Hsg., End, R.H.
5 1665034 1 DECAL, Handle, R.H.
G 1701501 1 DECAL, Dash
Fi 16GA557 1 DECAL, Shift Pattern, L.H.
8 16695565 1 DECAL, Shift Pattern, A.H.
] 1668835 1 DECAL, Handle, L.H.
10 1 .. Tag (Mot Serviced)
" 1 DECAL, OFPEIl (Mot Serviced)
12 1677485 1 QECAL, Danger, Auger
Mot Shown:
1678124 1 BECAL, Tauch-up Paint

17



SFmplfgffy “Protector®” Snow Cab Group

A-206

Right Hand Side

MOTE: Use standard hardware Panel Assembly

lorgue spec, chart unless
otherwiza noted.



Mig. No. 1690681

“Protector®” Snow Cab Group Efmplfgil'l

Hef, Part
No. No. Qty. Description

1 166BBET i COVER, Top

2 1668365 1 PANEL, Front

3 1917377 3 WASHER, Flat, i/4

4 16697127 1 DECAL, Cleaning Instructions

L) 1668865 1 SHRQUD, Lower

G 1663090 1 GUIDE, Rope

¥ 1923341 4 CAPSCREW, Hex Hd., 1/4-20 = 3/4

) 1924433 2 LOCKNUT, Nylon, 5/16-18

g 1668851 2 SUPPORT, Side
10 16688502 i SUPFORT, Front
11 1663150 2 ROD, Skid
12 1611730 2 CHARNMEL, Side
13 1668884 2 PAMNEL, Side
14 161178 1 SUPPORT ASEY., L.H.

1611732 1 SUFPORT ASSY., B. H. (no! shown)

15 1922127 2 CAPSCREW, Hex Hd., 5/16-18 x 1-3/4
i6 19220387 37 LOCKNUT, Nylon, 1/4-20
17 1935945 33 SCREW, Phil. Truss Hd., 1/4-20 x 3/4

18



Al Models
Bimplicity Tire & Whee! Group

A0

Coat axla with
anfi-seize compound
Brefare assembling

whaels,
Ref. Parl
Na. No. Qty. Description
1 1534038 TUBE {S=rvice Only) 4.80/4.00-8
2 1663163 2 TIRE, 4.80/4.00-8 {All models except
1831707 & 1691708)
1612000 2 TIRE, "3now Hog” (1621707 & 1651708 anly)
3 172353 2 VALVE STEM & CAF
4 1677057 2 WHEEL & HUE ASSY, .
5 16665659 2 FiN
6 1676742 2 WHEEL & TIRE ASSY. (aAll models except
1631707 & 1691708)
1611997 2 WHEEL & TIRE ASSY. (1691707 & 1691702 oniy)

20



TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE
TDLEHANCE + 20%

.

SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8
@, & o
§-32 i9 In. Lbs. 30 In. Lbs. 41 In. Lbs.
8-36 20 - 31 . 43 -
10-24 27 " 43 " &0
10-32 31 " 49 - 68
1/4-20 (73] " a Ft. Lbs 12 Ft. Lbs.
1/4-28 70 " 10 " 14 ’
5/16-18 1 Fi. Lbs 17 " 25
5/16-24 12 ’ 19 " 25
3/B-16 20 " 30 " 45
3/8-24 23 i 35 " 50
7/16-14 a0 " &0 o 70 "
7/16-20 33 i 55 “ 80 "
1/2-13 &0 i 75 " 110 "
1/2-20 55 " 90 '’ 120
91612 65 " 110 " 150 "
g/16-18 75 " 120 " 170 "
5/8-11 a0 * 150 i 220 "
5/8-18 100 " 180 " 240 "
3/4-10 160 " 260 " 386
3/4-16 180 " 300 " 420
7/8-9 140 - 400 " 600
7/8-14 155 g 440 g .| s80 "
1-8 220 " 580 " 00 "
1-12 240 " 540 o 1,000
KROTE: BOLT HEAD MARKING
1. These torque values are io be used for all Simplicity §.A.E. GRADE:
hardware excluding: locknuts, sell-tapping screaws, thread
forming screws, sheet metal screws and sockel head 2 D
setscrews.
2. Aecommended sealing torque values for locknuis: 5 @
2. :’:r:l E::ra:lmg 1wrque locknuts - use 65% of grade 5 g @
" h. For flange whizlock nuts {and screws) - use $35% of
grade 5 lorques.
3. Unless otherwise noted on assembly drawings all torque
values must meet this specification.




oo
w

Simplicity Manulacturlng, Inc.
500 M. Spring Sireet

P.0. Box 9497

Port Washinglon, Wi 53074-0997

Copyright © 198 Simplicily Manutaciuring, inc. PRINTED IN LS A




